ssamonias. FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 4

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,50 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,50 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 58 dm| MiL1] 15.35 dBm)
2 M1 1.73272940 GHz o 1.73244410 GHz,
A A il . Q \3_1‘) 1.082517483 MHz| Occ Bw 1.102097902 MHz
T Y |V e aen WA W \ NPT
10d - it 10d SR — SEaaL
od f b o4 /
/ / \
N\ 4
-10 de 4 -10 d
7 Y \
20 d s 20 d
i P vy . /‘
= _ P . B
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17327294 GHz 17.38 dam ML L 17324441 GHz 15.35 dam
T 1 1.73196294 GHz 10.54 dBm Oce Bw 1.082517483 MHz TL L 1.73194615 GHz 7.22 dm Oce Bw 1.102097902 MHz
T2 1 173304545 GHz 8.82 dam T2 1 1.73304825 GHz 7.45 dam
L U J wa L JU J ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,50 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,50 db @ RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.11 dém| 16.80 dBm|
20 1.79217030 GHz, - 1.73291960 GHz
- - OccBy. . - 2.697302697 MHz 2.733266733 MHZ|
IR ey N A e et Ay N ~—T2
10 d — -.-
/ \L N
o B
/ \
-10 df
/‘ \
5
e A e, Rl g
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 6.0 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17321703 GHz 17.11 dem ML L 1.7329196 GHz 16.80 dam
TL 1 1.73115734 GHz 10.35 dBm Oce Bw 2.697302697 MHz TL L 1.73113337 GHz 9.44 dBm Oce Bw 2.733266733 MHz
T2 1 173385465 GHz 10.99 dam T2 1 1.73386663 GHz 9.12 dam

\ ) J [

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum ia v
Ref Level 30.00 GBm  Offset 11,50 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,50 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 16.19 dbm) MiL1] 13.76 dBm)
20 & 1.73249000 GHz o 1.73346900 GHz,
Occ Bwe 4485514486 MHz| i 4.495504496 MHz|
PO\ A O’ [ A T R s naLT2
104 ] Ao ; 104 z A Wrmeront W
K \
o + 0 d
/
-0 d ¢ -10 di
/ Ay
/ \
20d 20d
£\ o~ v - " ~ 3y
Ab canve 3P =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.73249 GHz 16.19 dam ML 1.733469 GHz 13.79 dam
T 1 1,7302622 GHz 8.58 dBm Oce Bw 4,485514456 MHz TL L 1.7302423 GHz 6.54 dBm Oce Bw 4.495504496 MHz
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LTE Band 4/ 1.4MHz / 16QAM
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LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
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LTE Band 4/ 3MHz / 16QAM
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LTE Band 4 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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LTE Band 4 / 5MHz / 16QAM
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1.765 GHz 3,000 GHz 1.000 MHz 2,49444 GHz -45,13 dBm -32,13 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,47839 GHz -45,11 dBm -32,11 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91342 GHz -41.24 dBm -28.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91642 GHz -41.20 dBm -26.20 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65679 GHz -41.19 dBm -28.19 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64779 GHz -41,36 dBm -28.36 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.39993 GHz -37.45 dBm -24.45 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54208 GHz -37.62 dBm -24.62 dB
p— m——
)i 2 )i [
L JL ) L JL J
D: a0 1 a0 04:49:52
Spectrum mq“
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dem Al -
i, - o e b =i
st e e
-60 dBs
-70 des
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 941,58671 MHz -46.51 dBm -33.51 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.61832 GHz -46.52 dim -33.52 dB
1,765 GHz 3,000 GHz 1.000 MHz 2,95576 GHz -45,31 dBém -32.31 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91142 GHz -41.02 dBm -28.02 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64779 GHz -41.27 dém -28.27 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.50667 GHz -37.62 dBm -24.62 dB
- 1
I J -

Date: :

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 4 / 5MHz

Spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
B AR Ao,
40 d W — o ™ ||| -40 dBm Pa—— .m,..n.-"v ™
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -46.13 dBm -33.13dB 30,000 MHz 1,000 GHz 1.000 MHz 924.62019 MHz -46,68 dem -33,68 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.62251 GHz -46.63 dBm -33.63 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59103 GHz -46.71 dBm -33.71 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.50226 GHz -45,26 dBm -32,26 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,05453 GHz -45,34 dBm -32,34 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94492 GHz -41.24 dBm -28.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52892 GHz -41.11 dBm -28.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65029 GHz -41.16 dBm -28.16 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65329 GHz -41,32 dBm -28.32 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55041 GHz -37.51 dBm -24.51 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55201 GHz -37.59 dBm -24,59 d&
p— m——
)i 2 )i [
L JL ) L JL J
o 10 a0 151 00

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém e — WWWA‘L o
WIW
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 925,10495 MHz -46,31 dBm -33.31 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.60502 GHz -46.67 dBm -33.67 d8
1.765 GHz 3.000 GHz 1.000 MHz 2.48209 GHz -45,35 dBém -32.35 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92542 GHz -41.00 dBm -28.00 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265529 GHz -41,36 dBm -28.36 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.53833 GHz -37.44 dBm -24.44 d&
il
JL J
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 4/ 10MHz

Spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dei ~ APtz ted ||| -40 dBm I~ .y A W"L B S
| i e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -46.49 dBm -33.49 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -46.34 dém -33.34 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.60397 GHz -46.43 dBm -33.43 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63196 GHz -46.46 dBm -33.46 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.97263 GHz -45,38 dBm -32,38 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,51913 GHz -45,01 dBm -32,01 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91892 GHz -41.12 dBm -28.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94192 GHz -41.11 dBm -28.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64829 GHz -41,33 dBm -28.33 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63830 GHz -41,32 dBm -28.32 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54625 GHz -37.50 dBm -24.59 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54750 GHz -37.55 dBm -24.55 dB
p— m——
)i 2 )i [
L JL ) L JL J
Jat a0 a0 10920
Spectrum mq“
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
AR,
-40 dam I — rw——— S
-60 dBs
-70 des
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 875.65967 MHz -46.36 dBm -33.36 dB.
1.000 GHz 1.700 GHz 1.000 MHz 1.65470 GHz -46.30 dBm -33.30 dB
1,765 GHz 3,000 GHz 1.000 MHz 2,48250 GHz -45,31 dBém -32.31 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -41.22 dBm -28.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66379 GHz -41.17 dém -28.17 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.53791 GHz -37.55 dBm -24.55 dB
- 1
I J -
Date: 30.0CT. 34
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LTE Band 4 / 15MHz

7 ||| Spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB e s (|| -40 cBm Abw o
p—— = A — ey I — — e
Lol caatuas
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz -46.50 dBm -33,50 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.89256 MHz -46.33 dBm -33.33 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -45.49 dBm -32.49 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.41857 GHz -46.61 dBm -33.61 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.50102 GHz -45,42 dBm -32,42 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,52448 GHz -45,25 dBm -32.25 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80942 GHz -41.11 dBm -28.11 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.89843 GHz -41.25 dBm -28.25 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -41.22 dBm -28.22 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64829 GHz -41,34 dBm -28.34 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54375 GHz -37.56 dBm -24.56 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55375 GHz -37.49 dBm -24.49 de
p— m—
)i 2 )i [
L JL ) L JL J
D: a0 a0 15:17:42

Highest Channel / QPSK

Spectrum mq“
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 a& I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm N oo
I e | P e ——— e
-60 dBs
-70 dB
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1.000 GHz 1.000 MHz 85723888 MHz -46.63 dem -33.63 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.60047 GHz -46.40 dBm -33.40 dB
1,765 GHz 3,000 GHz 1.000 MHz 1,76767 GHz -42,19 dBém -29.19 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91292 GHz -41.13 dBm -28.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63530 GHz -41.41 dém -28.41 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54500 GHz -37.75 dBém -24.75 dB
T ]
I J -
Date: 30.0CT.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 4 / 20MHz

Spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 de — pan_v_ S — 1| (T X — " AP et
& e PRSI o hamatlind el
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 989.57771 MHz -46.37 dBm -33.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -46.,35 dém -33.35 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.58963 GHz -46.60 dBm -33.60 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68198 GHz -46.60 dBm -33.60 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,47098 GHz -45,41 dBm -32,41 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,40801 GHz -45 41 dBm -32.41 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.93751 GHz -41.11 dBm -28.11 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91692 GHz -41,03 dBm -28.03 db
9.000 GHz 13.000 GHz 1.000 MHz 12.66129 GHz -41.41 dBm -28.41 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65329 GHz -41,35 dBm -28.35 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.52875 GHz -37.65 dBm -24.65 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.52666 GHz -37.61 dBm -24.61 dB&
p— m——
)i 2 )i [
L JL ) L JL J
Spectrum mq“
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
Y™
-40 dem o - — ~ y S
-60 dBs
-70 des
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 936,25437 MHz -46.55 dBm -33.55 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.61692 GHz -46.68 dBm -33.68 dB
1,765 GHz 3,000 GHz 1.000 MHz 1,77179 GHz -40,05 dBm -27.05 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.94242 GHz -41.13 dBm -28.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64479 GHz -41.36 dém -28.36 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54625 GHz -37.60 dBm -24.60 dB
- 1
I J -
Date: 30.0CT.
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samranas. FCC RADIO TEST REPORT Report No. : FG171916B
Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0023
40 Normal Voltage 0.0029
30 Normal Voltage 0.0051
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0029
PASS
-10 Normal Voltage 0.0037
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0044
20 Normal Voltage 0.0000
20 Battery End Point 0.0039
Note:

1. Normal Voltage =12.00 V. ; Battery End Point (BEP) =8.00 V. ; Maximum Voltage =40.00 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 5

Peak-to-Average Ratio

Mode
Mod.

LTE Band 5/ 10MHz
QPSK Limit: 13dB

RB Size Full RB

Middle CH 5.04

Result
PASS

LTE Band 5/ 10MHz / QPSK

Middle Channel / Full RB

Spectr -
Ref Level 30.00 0Bm _ OFfset 10.60 0b

o aAtt 30.db__AQT 2 ms @ RAW 10 Mz

(@153 View

F *F 836.5 MHz
Complementary Cumulative Distribution Functio

Mean | poak |

Mean Pwr + 20.00 dB

Samples: 130000
crest__ | 0% | 195 | oa% | oo |
Trace 1 [ 2151 cbm  27.30 cbm 5.73 dB 2.45 dB 4.35 db 5.04 dB 5.51d8

——r

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.27 | 129 | 306 | 3.00 | 499 | 498 | 9.73 - - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number : A5-2 of 20
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 5

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.64 dBm)| MI[1] 14 .66 dBm
" 836.13920 MHz 836.84690 Mz
20 L 20 5
A - ndB 26.00 dB m\BXI 26.00 dB
04 A S e P AR e 1.267100000 MHZ, 104 A DA e A A B Ay 1.289500000 MHZ|
Qfactor | 659.9 f Qfactor 649.0)
|
od ¥ 0 d 7
Ty \
7 11/
-10 df - -10 d
\ /
I \ J
20d i - I 20d -
A T S 7 X, -
e % S Al b 7, -
g e NP e w RY S
40 d 40 d
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.1392 MHz 16.64 dam nd8 down 1.2671 MHz ML 35,8450 MHz 14.66 dBm ndB_down 12895 MHz
TL 1 835.855 MHz -9.21 dBm nd8 26.00 dB TL L B35.B51 MHz -11.42 dam nd8 26.00 dB
T2 1 837.1322 MHz -9.42 dBm Q factor 659.9 T2 1 837.1406 MHz -11.44 ddm Q factor 649.0

L I ]

J

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.30 dBm) ™M1[1] 16.00 dBm)
. 835.93660 MHz 837.03350 MHZ,
20 - 20 A1
NN I S IR 26.00 dB| . o B 26.00 dB|
o4 i it Intte ualinl 2062900000 Mz . I N AN i e 3.003000000 MHz
/ Q factor 272.9) ] Q factor \ 278.7
/ | \
od 0 d
!
T iz
-10 d - -10 de 3
/ \
20 d - ~ T A
el MWV et ]
a0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.9366 MHz 16.30 dBm nd@ down 3.0629 MHz M1 837.0335 MHz 16.00 dBm nd@ down 2,003 MHZ
T 1 934.9835 MHz -9.79 dBm nd8 26.00 dB TL L B35.0075 MHz -9.77 dBm n 26.00 dB
T2 1 838.0465 MHz -9.70 dBm Q factor 272.9 T2 1 B83B.0105 MHz -9.94 dBm Q factor 278.7

- )

J J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
14.62 dbm)| MI[1] 14.37 dBm
838.15800 MHZ 838.32600 MHZ,
= 26.00 dB @ ndB 4 26.00 dB
g o 4.985000000 MHZz 0d e s A AN B ,\/\kf\_ 4.975000000 MHz|
f 168.1 Ji Q factor 168.5
od 0 d !
| /
o .
-10 df ¥ -10 d
\
20 d - 20 d
o itk - S,
7R A8, K
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 838,158 MHz 14.62 dam nd8 down 4.985 MHz ML B3E.328 MHz 14,37 dam nd8 down 4.975 MRz
T 1 834.022 MHz -11.66 dam nd8 26.00 dB TL L £34.002 MHz -11.37 dbm n 26,00 d8
T2 1 839.007 MHz -10.96 dBm Q factor 168.1 T2 1 B3B.97B MHz -11.73 dém Q factor 168.5
L J wa L JU J L]

TEL : 886-3-327-3456 Page Number : A5-3 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Spectrum -
RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
e At a0dB SWT 126 ps @ VBW  1MHz  Mode Auta FFT
SGL Count 100/100
[035k Max
LY 17.29 aBm
) 838.2180 MHz
20 d8
POy NN PP T S 26.00 dB
104 SN TN Buw' TN 9.730000000 MHz
- 7 Q factor \ a6.1
] \
0 dam + |
rf X
-10 dem - +
i |
20 dem A
- Ao i -
730, dém. s
-40 dam
-50 dém
-60 dBm
CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML L B3E.718 MHZ 17.23 dam nd8 down 9.73 WHz
T1 L B31.585 MHz -8.70 dBm nd8 26,00 d8
T2 1 B41.315 MHz -9.74 dam qQ factor 86.1
I J ) wo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.08 | 110 | 272 | 271 | 449 | 4.49 | 9.03 - - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number : A5-5 of 20
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 5

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.68 dbm) MiL1]
20 " 836.76810 MHz o vt 836,
. " Ogc \Rl‘) 1.082517483 MHz| N OccBw gy 1.096503497 MHz
[NV A I PP . o g
04 & £ 104 P SRS e !
I \ 1
od 0 B
/ \ ; A
-tod — - -10d ya h
20 d A 20 di [ )
21 N 21 f \
i s PN Y v LAY SPPRPYS!
L o Lo A
| <t -
40 df 40 de
50 d S0 d
-6 df -60 di
CF 836 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.7881 MHz 15.68 dam ML 35,9051 MHz 15.59 dam
T 1 835.95734 MHz 9.00 dBm Oce Bw 1.082517483 MHz TL L 835.95175 MHz 7.94 dam Oce Bw 1.096503497 MHz
T2 1 837.03986 MHz 7.84 dam T2 1 837.04825 MHz 7.45 darm

L I ]

] i ]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
51 dem| MiL1] 15.05 dBm)
2 B37.54300 MHz o X 83653570 MHZ
T1 Sy P ~ 2.721278721 MHz| T3 ‘\1\(3\ c Bw 2.709290709 MHz|
e o e o) A s A N 2
10 di ] 10 d
/ a [ \
ad 4 E 7 !
/ \ / \
10 L
/ \ \
204 — 7 e
e A N Y e P
A
40 df 40 de
50 d S0 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.543 NMHz 16.31 dam ML 535.8357 MHz 15.85 dam
T 1 835.13936 MHz 10.49 dBm Oce Bw 2.721278721 MHz TL L 835.14535 MHz 10.62 dBm Oce Bw 2.709290709 MHz
T2 1 837.86064 MHz 10.50 dam T2 1 837.85465 MHz 9.17 dam

L i ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.52 dBm| mili] 13.95 dBm|
837.75900 MHz 81100 MHZ]
e 4.4B5514486 MHz & Oce B
I 4 A L P N
10 d ] o T L 10 d - - AREAE -
I [ |
0 di 0
/ [ \
104 04 / \\
20 d /‘ - - 20 di ! -
A A v . N Py
AR Sy oy S| i)
| -2y e 308
40 df 40 d
50 df 50 di
-60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 837.758 MHz 15.52 dBm ML B35 B11 MHz 13.95 dBm
T1 1 834.25225 MHz 9.81 dBm oce Bw 4.485514486 MHz T1 1 834.25225 MHz 10.07 dBm oce Bw 4. 485514486 MHZ
T2 1 838.73776 MHz 9.73 dém T2 1 838.73776 MHz 8.53 dbm
L I ) - L I ) L

TEL : 886-3-327-3456 Page Number : A5-6 of 20
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

TEL : 886-3-327-3456
FAX . 886-3-328-4978

LTE Band 5

Spectrum -
RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
b ALt 30 de SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 1007100
(@17 Max
™M1[1] 16.49 dBm)
20 d8 1 897.0990 MHz
- x T2 9.030969031 MHz
R P N 12
10 d - -
/ \
0 dém + b
/ A
-10 dem: ~ -
! i
20 dBm 1 —
N T SN
=208 ———=——
-40 dem:
-50 dém
-60 dBm
CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML L £37.009 MHz 16.49 dam
T1 L B31.9645 MHz 9.66 dBm Oce Bw 9.030969031 MHz
T2 1 840.9955 MHz 11.35 dam

Page Number

: A5-7 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS
20 ghine _FPURIOUS }INE_ABS P ',_\ 20 dkine /#\ S
10 dBm / \ 10 dBm ’ \l
0ds k 0 dem ‘
|
-10 dem { -10 dBm—1
SPURIOUS_LINE_ABS L )J
20 dem ,LH 20 dim
R .y -
30 dem JJ A w0 \ \
40 dBm \1 40 cdmft Y
- e g L
-50 dem -3fdem =
— "
[ L . e N
-60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 823,000 MHz 100,000 kHz 822,97203 MHz -48.67 dBm -35.67 dB 847.000 MHz 849,000 MHz 100.000 kHz 848.,75125 MHz 20.81 dBm -9.19 d&
£23.000 MHz 824,000 MHz 20.000 kHz 823,99550 MHz -22.69 dém -9.69 dB 340,000 MH= 850,000 MHz '20.000 kHz 249.00050 MHz -24.37 dBm -11.37 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,25475 MHz 21.12 dem -8.88 dB 850.000 MHz 860,000 MHz 100.000 kHz 550.00500 MHz -48.54 dBm -35.54 dB
S
i J ) e i 1 )

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm [, 10 derf \
ode fl’ 1 0 dBn“ !
-10 dBm : \ -10 dpm
SPURIOUS_LINE_ABS l \
-20 dem l 20 ¢Bm
-30 dem apbiem
L
-40 dBm ’/Nd -40 dBm b -
" LN
-50 dem — -50 dem
P -
I e
B 50 dBm ==
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -40.70 dém -27.70 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.00798 MHz 12.90 dBm -17.10 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -28.63 dém -15.63 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,00450 MHz -30.52 dBm -17.52 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,80420 MHz 13.19 dBm -16.81 dB B50.000 MHz B80.000 MHz 100000 kHz 55000500 Mis ~38.46 cbm 3546 b
Y
) i )

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 10.80 db

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, [’\ 20 dbime /_\ 5
10 dem { \3 10 dBm: { ]|
0dB [ k 0 dem j
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS k )
20 dBm \h -20 dBm J
-30 dBm J X ﬁ\ -30 d [ \
-40 dem i ."I | -40 d mu
| IR
-50 dam p— 7 -Joem >  w—
[ g [ e R RN N o
] -60 dBm

Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | PoweraAbs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -49.34 dém -36.34 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,72527 MHz 19.85 dBm -10.15 dB&

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -24.85 dBm -11.85 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -23.81 dBm -10.81 dB

824.000 MHz 826.000 MHz 100.000 kHz 82426274 MHz 20.06 dBm -9.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -49.41 dbm -36.41 db

S
Y
il A I [] o
Date 05:36:19

05:51:11

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

z021

05:40:01

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dem / = ) 10 dpriyasis
0 d { 1 08 \
-10 dem - \ -10 dén- .
SPURIOUS_LINE_ABS r‘ \
-20 dem l 20 :'lan— ‘
-30 dem Bim
7 s
40 dem asl 40 dem
A
50 dem = . -50 dBm
o w—-"“’/"’-’ “ﬂ"“t_ e
-60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -41.78 dém -26.78 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.16783 MHz 11.98 dBm -18.02 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -29.31 dém -16.31 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -31.36 dBm -18.36 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.53946 MHz 12.43 dBm -17.57 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -39.52 dBm -26.92 dB
Y
I 1 P

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date:

ectrum =l um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P {,\ 20 gbine { 5
10 dem Hl | 10 dBm: ’ T
ods \\ 0 dem I
-10 dBm -10 dBm. f
SPURIOUS_LINE_ABS \ {
20 dBm ‘Lk -20 dBm J
-30 dBm 7 H || -30 cem—s
Fo 0 A [
-40 dBm: 1 T|" ll ,[ 41 dem it
IR EAEEN
r ] ] sl -l
S0 dem T -50°08m: s
PN bt I
-60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -48.13 dBm -36.13 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77373 MHz 20.92 dBm -9.08 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -21.29 dBm -8.29 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -92.83 dbm -3.93 dp
824.000 MHz 827.000 MHz 100.000 kHz §24.23526 MHz 21.53 dBm -8.47 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -47.87 dbm -34.87 dB
S
Y
i e N [1 e
Date 05:54:1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm e Ty T PIEiEes e T
0 dB - \ ﬁdam t
[
! \ | |
-10 dém I -10 dBm. 1
SPURIOUS_LINE_ABS ‘
20 dem 1 20 dim l
-30 dBm -30 dem
-40 dam 7 -40 dém g [T
| “"“-—.M\
50 dem
.-.4—4‘“"'"'-__“"#‘_“ ]
50 derm
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,82617 Mhz -32.44 dem ~10.44 de 846.000 MHZ 849,000 MHZ 100 000 kHz 847 62587 Mz 5,56 dbm ~20.44 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59750 MHz -27.58 dém -14.95 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -29.13 dBm -16.13 dB
£24.000 MHz 527000 Mtz 100.000 kHz 825.21826 MHz 9.35 dBm -20.65 dB 850.000 MHz 860.000 MHz 100.000 kHz 85021479 MHz -34.62 dBm -21.62 dB
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS NE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P /_\ 20 dhine { s
10 dém [ l 10 dem / -
ode 0 dem |
\ Il
-10 dBm -10 dBm |
SPURIOUS_LINE_ABS \ )
20 dem 20 dim {
-30 dBm / ' ‘\ /“\ -30 dBm—t )
Y N g |
-40 dem: J w T ! T th dem ‘V \L
-50 dem et o ol -
N L™ Vol ] TT—— o
i 50 derm - R
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,98002 MHz -49.00 dém -36.00 d& 846.000 MHz §49.000 MHz 100.000 kHz §48,74975 MHz 19.97 dBm -10.03 d&
523,000 MHz £24.000 MHz 30.000 kiz 923,99950 MHz -22.16 dm -9.16 d8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -21.51 dBm -8.51 dB
824.000 MHz £27.000 MHz 100.000 kHz §24.20820 MHz 20.24 dBm -9.76 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -48.11 dbm -35.11 dB
S
T
Il - i [ o
Date Date: 16
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dem = 10 dBm <
0 dB {',( . dem T
-10 dBm | 10 dBm !
SPURIOUS_LINE_ABS 'I i
20 dem l 20 dBm J.
-30 dBm: W«J— -30 dém \Mr
-4 dBm 40 dem [
50 dam — ] 50 dBm e
- .
I IR IS —_
B 50 derm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | __Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,82617 Mhz -32.43 dem -19.43 de 846.000 MHZ 849,000 MHZ 100,000 kA2 847 73076 M2 530 dom 2170 dB
523,000 MHz £24.000 MHz 30.000 kiz 923.99950 MHz -29.51 dém -16.51d8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -29.34 dBm -16.34 dB
824.000 MHz £27.000 MHz 100.000 kHz 825.27223 MHz 8.47 dBm -21.53 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.18482 MHz -34.26 dbm -21.26 dB
T
Il 1 P

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-11 of 20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P (_‘ 20 ghine ‘{\. 5
10 dém ‘ | 10 dBm |‘
|
0 de j 0 dem HJ H
-10 dBm - |l -10 dBm. -
SPURIOUS_LINE_ABS H‘ r k
-20 dBm I i -20 dBm {‘ ,[
-30 dem [r I I\ Al -20 dem fi |
i [l IR
-40 dBm ﬂ“ M f ! A4 dem J T M \"
J AL JM'ML | Mgt VR
-50 dBm ¥ 50 bk iy =
.,____(_ﬂ_,.»-"—' —““‘_—*'\‘
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -47.37 dBm -34.37 de '844.000 MHz 849.000 MHz 100.000 kHz 848.64286 MHz 21.08 dBm -5.92 d&
823.000 MHz 824,000 MHz 50.000 kHz 82399750 MHz -21.18 dBm -8.18 dB 49,000 MHz 850,000 MHz 50,000 kHz 340,00050 MHz -21.60 dBm -3.60 dB
824.000 MHz 829.000 MHz 100.000 kHz 82435215 MHz 20.80 dBm -9.10 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -48.12 dbm -35.12 dB
S
Y
i e N [1 e

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . ' ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
{FMMWWMA«,\ JM‘F‘WJMWWW
0ds f dem
' 1
-10 dBm | 1 10 dem t
SPURIOUS_LINE_ABS J \‘ H
20 dem .( 20 dBm h
-30 dBm ( -30 dBm W
40 dBm f’ e 40 dBm
50 dam 50 dem ~
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz ~34.69 dBm -21.69 05 544,000 Mz | 849,000 Mz 100,000 Kiz 345 55005 Mz 06 B " 25.99 0B
523.000 MH2 | 694,000 MHz £0.000 kHz 823,57552 MHz -29.64 dbm -16.64 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,01149 MHz -30.13 dBm -17.13 d8
824.000 MHz £29.000 MHz 100.000 kHz 825.06144 MHz 7.47 dBm -22.53 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -35.26 dBm -22.26 dB
T
) i )

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

SPURIOUS_LINE_ABS

@1 AvgPwr [@1 avoPwr
Limit fheck PAES | SPURIGHE GlinEARS_ PAES
| 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine —BPURIOUS_LINE_ABS P [\ 20 gbine S
T
10 dBm | " 10 dBm (
0 de ,J !]1 0 dem j 1
-10 dem - l»{ -10 dBm

-20 dBm I

-20 dBm \
[t

-30 dBm J /"\ ( \ -30 dBm H ” \1
-40 dam ‘} fw\w i —rﬁ dBrm { !
/| | ke TN

50 dem i b WM_\( gnﬂﬂh‘.:u u b o _

an =] ! w —]
50 dor 60 dém —
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
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